s =k
SD1123DK3
SD1119DM3

2007.11

Iv-"F" ) Xk

294 Q—hb—oarixis4t



ez SHEARIZDONT
1. COE&EFIESD1123DK3. SD111IDMIEDEBEMEEH SN THY EFT,

[ 2134 | SD1123DK3 | SD1119DM3
ERSH# | 000101~ | 000101~

2. MEEXDBRIVT TROEBTHBELLET,

REES BRES B a4 e
SD1123DK3 1-1 8664-06-04-00B y1-4COMP 1

3. FHEMEIBT IO/ MERNRE CERCLEZSLY,
TRMA. TOMDELREEALFTT EMHEET. RHRABBOREICGY FT,

4. BGROMREHMHBERVMIEDELAY ., RURFAEEFICIVEET HHEENHYETT DT,
HoMLHITHRESEZE,

5. TEXOBMAIFFRYE L TREUNDREEZFANBLIMIETS,
6. REAICITIXLSRIBLEIDT, BEDHITHRDERESBENLET,
7. COHRGOFBERDBROYEER (R X, BEHTBUYEROFEL N LET,

EEL, IGERATH D THRHEEBAICOESEL TR, MR EIZDONT
CHERSETWEEFET,

GENERAL INFORMATION
1. This parts list covers parts for SD1123DK3. SD1119DM3

Mode | SD1123DK3 | SD1119DM3
Application| 000101~ | 000101~

2. Please place your order in the following manner

Key No. Parts No. Parts Name. Quantity
SD1123DK3 1-1 8664-06-04-00B SHOOTER COMP 1

3. Use”FUJI| GENUINE PARTS” exclusively for servicing
Other products, although they may appear similar, may result in performance
and/or shorter service life

4. This parts list or price of the parts is subject to change without prior notification
due to higher cost in materials, processing, and to design changes.

5. As a rule, the parts you order can not be returned unless wrong parts are sent due
to our mistakes

6. We have a hard time handling order for parts during busy season
Please al low us enough time to handle your orders during these season

7. We stock spare and repair parts for 9 years after manufacturing of the model ends
However, please inquire at us for delivery time and prices even after that.



cDIN—VY R E

SRR QM RS EHINTL

s gl = oW A B BHIV DY
A SD1123DK3 000101~ 4k 4D1105
B SD1119DM3 000101~ =ZEL3E

CDIS—YYRPZIE, DFEFDEE BREE. EREZFERALTVWET

T BRERICELIFHMEIEBREOEBREDRTITRODEYTY)

RRELE
* R R HIA AT (BHBERZCOI—IDHZ LD ITHIBLELERA)
mm a
SO0 A lSERCERERY  FESSEHBRIONTRCLRATHEET)
o a
I%??‘:‘EZ”Z Blosmaosammtsy @HaEHEREONFNICRAHEEES A, BHEEHLAIIEFEEERELSA)
nm a
D O lSIRMSOERIAL FHATNG. BBSEENRIOH T HREES)
BN-ERIE |ERERICE-BERRL, ERSHRICEHETA
[BER R SFTEECRYES. LIEFHAZHGE(OT—I2BRFSHIZ. BBAFEEZEERIZEKT)
@) TS - ~XXXXX X weeeeees SHFET
XXXXXK e eeeeeees SHMND
iz
ALL B u.s FA—H AR STD REAE—F I RS
C EiR ASSY F7tJl LH Lok t Ex
A/R E Fr J0Ovk RH 4k d BE
0.8 F—n—34X Re 7 OP e
R

CON—YYRTlIE, ERDETEZERAMAFRELTHYET,
HAABMNELZZRIZDNTOA FISRTHIAABKENTHAZRLTHYET.
{EL. A=y RD A ERIZDOVWTIEROT VAR TRRLTHY., BiAFRIERELTHYFEE A,

cDIN—=IYVRFTRITHLINEIT

r




A|SD1123DK3
B[SD1119DM3
Ls o =1

Bl o g & s R B & W FEBER s amen | mr | B =

K = Item No |tem name y 3 Application Standard Remarks

ey No Al B R/P

1 007011D SHOOTER COMP 1 1

2 [8608-06-31-0 AMyFhn'— 1)1

3 |VK710-0106-016 7795 KWk TT/M6X16 2|2 M6X16 7T

4 18664-06-05-00C-000a0 K'Y -COMP  SET 1 1 23-523-8&5¢>

5 [0001403-00000 INSULATOR, 1/380X10 2] 2

6 [0001404-00000 INSULATOR, 1/170X10 1)1

7 |007012C DEFLECTOR COMP B 1)1

8 (0081600 ROD/6/168 2|2

9 [v33020-00060 7 yYatyb ¥/ M6 2|2 IR

10 [V11116-08020 FFRI%Y/M8BX20 2|2 M8x20

11 /0094060 h7— 2] 2

12 0094050 Lury7—h 2|2

13 |V39026-00080 755 Fyb/M8 2|2 M8

14 (0081590 DEFLECTOR COMP A 1)1

15 |V33020-00080 7yyatyb ¥h/M8 2|2 M8

16 |V53116-00080 RN ARFYTEY/M8 2|2 IEUES

17 [0071220 TURN PLATE COMP 1)1

18 [V7700A-00060 TYAZT W/ ARS M6 1)1 M6,P=1.0

19 0070140 PIN 6X55 1)1

20 |0071010 PIN 8X35 1]

21 [V41126-00060 NS B/ ME 2|2

22 |V53116-00060 RN ARFYTEV/ME 11 L6

23 |0081380 STOPPER COMP/A 1)1

24 [V710-0108-030 770Y Kbk TT/M8X30 6|6 M8X30 7T

25 |V35026-00080 IN5A)—-AysFyh/M8 6|6 M8

26 [008139A STOPPER COMP/B 1]

27 |VK710-0108-016 7795 KWk TT/M8X16 8|8 M8X16 7T

28 [V53116-00080 N ARTYIEY () 11 IEUES




No.2 #-h" &}

A [SD1123DK3
B |[SD1119DM3
Ls e 3 =)
24 2B ® 8 2 B & ARE A e | me | B =
K = Item No Item name 1 Application Standard Remarks
ey No AlB R/P
1 [007162A VANE COMP/IMPELLER | 1] 1
2 |V96015-02820 DUNF4A'FYS" (MB2820DU) | 2 | 2
3 |V20126-10035 I 4Ry AYER Vb /M10X35 1] 1 M10X35
4 |V40126-00100 SW 1] 1 M10
5 |V30026-00100 Ayhy+yk/M10 1] 1 M10
6 |FSR1100DTA-5-5-0 h7— 111
7 |007375¢C COLLECTOR COMP/L1100 | 1 | 1
8 |007376C COLLECTOR COMP/R1100 | 1 | 1
9 |FSR1100-5-9-00 A=0"V7'9va 4|4
10 |V7600A-00018 JY=2297 L/ ARG PT1/8 4|4 PT1/87Y+h
11 |008187A FLANGE COMP/COLLECTOR| 2 | 2
12 |V20136-08020 W ARYHHK ILE TT/M8X20 4|4 M8X20 7T
13 [v20126-10035 4Ry AYE IV h/M10X35 202 M10X35 7T
14 |V30026-00100 Ayhy+yh/M10 2|2 M10
15 |V40126-00100 SW/M10 2|2 M10




No.3 #-h"39v3vEp

36 39 A|SD1123DK3
B|SD1119DM3
N s 5
28 5 8% 8 & B & W fRER s amer | Ae | B %
Key’ﬁ_o Item No Item name i Application Standard Remarks
Al B R/P
1 |FSR110-5-15 t=h3yvavh-2 11 £ 944190405
2 |FSR1100-5-1-00 +=-hr-27% 11
3 [v26036-06020 A 4AYAYE IWE Ay TT/MEX20 | 6 | 6 M6X20 7T
5 [8664-05-12-0 A-Nr-2Y97'% 2] 2
6 [Vv26036-08025 A ARYAYE Wk Ay TT/M8X25 | 16 | 16 M8X25 7T
7 |V7441-305011 A4 —=I/TC305011 212 Y- TC305011
8 0094340 PF3/87'3% 11
9 0094350 MatunyEy 1)1
10 |VPT000-01400 SCREW,PLUG (1/4PT) 111
11 |FSR110-5-24 EZAUNANLANT AN FY 11
12 |V60011-06205 RB.B/6205 2|2 6205
13 |V7441-284508 A4/ TC28458 111 F4LY-1TC28458]
14 |V70516-00520 Ch™4hr7 7+/R-52 111 R-52
15 |V26036-08025 N 4EhY YRV Ayh TT/M8X25 | 4 | 4 M8X25 7T
16 |FSR110-5-20 NN LRTRM Y 212
17 |HM-1-16 CONICAL SPRING WASHER (6204) 111 No.6204
18 |FSRB110-5-25 NTYIThI- 111
19 |FSR1100-5-3-00 EZAUNALAINT S 11
20 |007308A SHAFT/COMP/MIS/COLLECT| 1 | 1
21 |V20136-10030 Ih4RyhsR Lk TT/M10X30 111 M10X30 7T
22 |V30126-00100 am4RyhsFyk/M10 11 M10
23 |V70416-00220 Ch™abrg ¥'9/8-22 111 S-22
24 [FSR110-5-27 VAN IR 111
25 |FSR110-5-28 FANYNT LY 101
26 [FSR1100-5-22-0 t=hnE=4y 11
27 |FSRB110-5-30 F-NE=AUY )%- 11
28 |FSR1100-5-20-0 L ERAVN 24 111
29 |V60011-06204 RB.B/6204 2|2 6204
30 |FSR1100-5-23-0 A= WIhT- 1.
31 |FSR1100-5-21-0 h7-15 11
32 0073910 SHAFT/COLLECTOR/1100( 1 | 1
33 |V70416-00300 CHarI (V7)) 2] 2 S-30
34 |V60011-06206 RB.B 2| 2 6206




No. 3

-0 39yavER

A |SD1123DK3
B|SD1119DM3
L . B
2 5 8 & 8 8B & W SR B amen | e | @ =
Key’ﬁ_o Item No Item name Application Standard Remarks
Al B R/P

35 |FSRB110-5-36 b WP o 3]3 10X8X40 WL

36 |FSRB110-5-37 =098 9Y ohT— 2|2

37 [FSR1100-5-5-00 A=h"ra 2|2

38 |V60115-06205 R.B. B/6205LLU 2|2 6205LLU

39 [0111260 H9V8=7 =Y h % 2|2

40 [VK710-0108-020 7509 K Wb TT/M8X20 2|2 M8X20 7T

42 |V70516-00520 CHabA (71) 2|2 R-52

43 [V24020-10035 pVESIE s 6|6 M10X35

44 |V-FW-1052732 79%—/10.5X27X3.2 6|6

45 |V36026-00100 INARY-AYI7VY IR/ M10| 6 | 6 M10

47 [8608-05-07-00 +-h"2y¥3v9r COMP 11

48 |VK710-0108-020 7309 K Wb TT/M8X20 2|2 M8X20 7T

49 [V20136-10030 " AnyhdE bk TT/M10X30 | 2 | 2 M10X30 7T

51 |V36026-00100 b 5RY-myh755 /M0 | 2 | 2 M10

52 |FSR1100DB-5-2-0A 707490 11

53 [VK710-0110-040 7359 Wb TT/M10X40 414 M10X40 7T

54 |v39026-00100 777 Tk M10 4|4 M10

55 |V60018-06007 R.B. B/6007LLU 2|2 6007LLU

56 |FSR110-5-8 7'a7%- 11 TXTX46T A

57 (0000978-00000 SHAFT, IMPELLER 111

58 (0081580 CAP/METAL 111

59 |V7441-355008 4-)/TC35508 1] 1 TC35508

60 |VK710-0108-020 770V K Wk TT/M8X20 6 (6 M8X20 7T




No.4 48" n9%" >

y &

A [SD1123DK3
B [SD1119DM3
Ls oz 3 =3

2 a8 ® = % B & ¥ SRR amen | AR | w =
Key-ﬁo Item No Item name T o Application Standard Remarks
1 |0000812-03100 COLLECTOR HOUSING COMP| 1 | 1 23-48L
2 |V7600A-00018 JY-22y7 W/ANH PT1/8 3|3 PT1/8

3 |FSR1100-6-2-01C t=h"Abyn 2|2

4 (0001448-00000 RN 212

5 0096010 JARE"Y 202

6 0071550 AT 2|2

7 |Vv50016-30020 7E"/3X20 4|4 3X20

8 [FSR1100-6-3-00A AbynE VFCOMP 2|2

9 |V30026-00160 Ayhy+yk/M16 414 M16

10 |0071580 BLADE 1] 1

11 |V24026-08025 hHRINTHIE VL (M8x25) | 8| 8 M8X25

12 [v39026-00080 779¥ "k M8 8|8 M8

13 [8608-06-03-0A NNy 11

14 [V11210-080020 #3314 /M8X20 4| 4 M8X25

15 [Vv39026-00080 772¥ "9k M8 414 M8

16 [0071910 AN -HILY Uk 1(1

17 [8664-06-15-0 94=hLV'Y 1)1

18 [Vv58010-04028 RIS Y/ 4X28/ BRI ER 212 4X28 BEWEA
19 [0072890 WORM/3M/4/R 11

20 |V58010-05026 ATV /5X26 11 5X26

21 |007372A BRACKET COMP/MOTOR/SD| 1 1

22 |VK710-0108-020 775K Wb 7T/M8X20 3(3 M8X20 7T

23 |007242C BRACKET COMP/WORM | 1 | 1

24 |VK710-0108-020 775K Wb 7T/M8X20 3|3 M8X20 7T

25 |8664-06-10-00E h4To4 hin'—(Z&)COMP 11

26 |VK710-0108-020 775K Wb 7T/M8X20 3|3 M8X20 7T

27 0074770 COVER/R/HOUSING 11

28 |V21026-08016 2B 4RYHYR b P3/M8X16 8|8 M8X16

29 0095490 UPYUMRL IS 3|3

30 |V39026-00120 779Y b/ M12 212 M12

31 |V9610-120620 NI4YN Y%7 9Y1/BM1206F20FB | 2 | 2

32 |8664-06-03-0 HANv—hH— 2|2




No.4 #-h"n9

779¥"Tyb/M8

34 |V39026-00080
35 |0071840 BAR/14X575

36 |VK710-0108-020 770V K b TT/M8X20
37 |V39026-00080 779Y Tyb/M8

[SIFSENINN P
SR NIRNNGFN 1o

A |SD1123DK3
B |SD1119DM3
H
28 = 8 = B & ® = # o E
Key-ﬁo Item No Item name t Remarks
R/P
33 |V24020-08020 h92INTHIE b/ M8X20




2735

No.5 DO-99" N 47" {U+ER

29 A
é}//

11

A [SD1123DK3
B [SD1119DM3
2T L=

2 o B & = R OE & W fRE s amsn| B | B %
- Item No Item name Application Standard Remarks
Key No AlB R/P

1 [007431A METAL COMP/ROLLING INNER 111

2 |0094490 GUIDE PLATE B COMP 22

3 |0001510-00000 GUIDE PLATE A COMP 1 1

4 [VK710-0110-030 7799 K bk TT/M12X30 8|8 M12X30 7T

6 [8635-06-44-0 AN'=4(0.6) 414 REMA

0094500 SPACER(1.2) 44 FEMA

7 |VK710-0110-030 7YY K bk TT/M12X30 16| 16 M12X30 7T

9 [007409A ARM COMP/TENSION/IMP/D| 1 1

10 |0000603-00000 PULLEY FT 70x72 1)1

11 |[v70416-00200 Ch4hA7 ¥'5/5-20 11 S-20 A

12 |V70516-00520 Ch'4hA7 7+/R-52 212 R-52 |

13 |v60015-06304 R.B.B/6304LLU 202 6304LLU

15 [v41316-00200 E74"h"+/M20 11 M20

16 |V50016-30030 7YE"V/3X30 1]1 3X30

17 |007407A ARM COMP/BRAKE/IMP | 1 | 1

18 |0111350-000a0 7'V—%34=V9'SET 101 RH N3G~ 41EE
19 [v41316-00160 E74"h +/M16 11 M16

20 |Vv50016-30030 7YE"V/3.0X30 1]1 3X30

21 (3104-210-012-0 4=YN'99Ih/M8x50 1)1

22 |007412A ROD L/8X32X62 1)1

23 |007413A ROD L/8X32X62/L 1] 1

25 |V41316-00080 E74"h%/M8 414 M8

26 |V30126-00080 ah4nyhyTyb/ M8 11 M8

27 |Vv50016-20016 JUEV/2X16 3(3 2x16

28 (0092700 SPRING HE73 1)1

29 |0000606-00000 PULLEY, V3B293 1)1

30 |0000607-00000 COLLAR, 36X45X9 11




No.5 DO-99" N 47" {U+ER

A [SD1123DK3
B [SD1119DM3
2T =X

2 o B & = R OE & W ERB Rl amesn| B | B o=

K - Item No Item name y t Application Standard Remarks

ey No AlB R/P

31 [0094120 +—(10X8X60 4 I) 1|1

32 (0111360 WASHER,11X45X06 1)1

33 |VK710-0110-025 770V K Wk TT/M10X25 1)1 M10X25 7T

34 [007437A ROD ASSY/ADJUST 11 No.21~23, 26

35 |V50016-20016 TEY/2X16 1]1 2X16

36 (0111350 TU=%74=0 1)1

37 (0111340 AIMVB/Y (k) 1(1

38 [V11016-40030 +A 3%/ M4x30 3|3 M4 x 30

39 |V30026-00040 ayhytyb/M4 3|3 M4

40 [V40126-00040 SW/M4 33 M4

41 |V41316-00040 EFYh 4/ M4 3]3 M4

42 |V9600-202000 }347°991/BM2020FB 1] 1

43 |V9600-201500 }347°991/BM2015FB 1]1




No. 6

JU-LER

36
A |SD1123DK3
B [SD1119DM3
i p =4
2t 285 8 8 & B & W BB s amen| me | B =
Kﬁﬁ Item No Item name y 1 Application Standard Remarks
ey No Al B R/P
1 (0073730 FLAME COMP/D 111
2 0072980 BRACKET COMP/WIRE/SIDE | 1 | 1
3 |VK710-0108-020 750K b 7T/M8X20 414 M8X20 7T
5 |VK710-0108-016 750K bk 7T/M8X16 41 4 M8 X 16 7T
6 [007268A COVER COMP/PULLEY IMPELLER 1 | 1
7 |VK710-0108-025 Fi'bb M8x257T 212 M8X25 7T
8 (0000619—-00A00 COLLAR,12X22X108 111
9 |V20636-10150 N 4Ryh IR bk Y TT/M10X150 2|2 M10X150%
11 |V39026—-00100 770Y FykM10 2|2 M10
12 |0000620-00000 BOLT,U/50XM10XC 2|2 U IEM10
13 |V37026-00100 NUT,U/M10 414 M10
14 |007241A FRAME COMP/ROLLER 111
15 |0001425-00000 SPRING, HC195 212
16 |0001525-00000 ROLLER COMP ,TRUCK /150 | 6 | 6 RHUNO.17T~2344E
17 (0073780 PIN ROLLER/25X193 6]6
20 |Vv60015-06004 RB.B 1212 6004LLU
21 |V41316—00200 WASHER , 21x40x3.2 1212 M20
22 |V40126—00200 WASHER , SPRING / M20 12112 M20
23 |V30026-00200 NUT/M20 12112 M20
24 |FSR1100SL-2-50-0-000a0 74N7— SET 212 HHILNO.25 26 8%
25 [V7600A-00018 J)=R=y7'N/ANS PT1/8 2|2 PT1/8A%!
26 [FSR110-2-54 TANT="9250 414
27 |8633-02-17-0A AN —H 4] 4
28 0072370 SHAFT IDOLER 2|2
29 [3746-111-011-0 AT DR S 414
30 |Vv40126-00160 SW 4 (4 M16
31 [V30026-00160 nyhy+yb/M16 414 M16
32 0081550 SCREW COMP/ADJUST 2|2




No.6 7L-LER

36
A |SD1123DK3
B |[SD1119DM3
2T 3 B
Bl 28 ® 8 8 B & M ARE R s amsn| me | B *
= Item No Item name f Application Standard Remarks
Key No Al B R/P
34 |FSR1100SL-2-57-0A N 414
35 |FSR1100DTA-2-18-0 FaYasFaneAn's 2|2
36 [Vv30026-00120 AyhyFyb/M12 44 M12
37 (0071800 ROD COMP 414
38 [0071790 PLATE (156 X 38) 212
39 |3746-111-011-0 PAGE LN TEDL ) S 414
40 |V40126-00160 SW/M16 414 M16
41 |V30026-00160 yhy+yb/M16 414 M16
42 10000980-00000 CRAWLER,250X72X38 212 250X72X38
44 V70516 —00420 Aby7)05" (R-42) 12(12




No.7 F3YA3yYavER

A [SD1123DK3
B [SD1119DM3
AN #i 5
2 28 ® s & B & W ARE R sl amsn | mae | @ >
Key’ﬁ_o Item No Item name * i i Standard Remarks
Al B
1 |0000614-00000 TRANSMISSION 1] 1 90#3yYavA ()
2 |0001087-00000 SPACER, HST 11
3 |0000615-00000 SPROCKET, WHEEL/7 212
4 [V7700A-00060 TYRZYT /AL M6 1] 1 M6 P=1.0
5 * KLk 212 M10X30 7T
6 (0092150 VEVIS LIS 4|4
7 |0000616-00000 HST 1] 1 10W-30I0Y VA4
8 |0000617-00000 FAN 1] 1
9 |0000618-00000 TANK 11
10 |V20126-08110 07 4RYAYK W/MBX110 212 M8X110 7T
11 [v20126-08040 I anyhyw b/ M8X40 2102 M8X40 7T
12 0070170 PULLEY.V B 102 1] 1
13 |0000623-00000 KEY,5x5x21 11 5X5X21 T3t
14 (0070180 SPACER 1] 1
15 [Vv41316-00080 E7% ' % /M8 4|4 M8
16 |VK710-0108-040 739V K Wb TT/M8X40 4|4 M8X40 7T
17 |VK710-0106-030 770K Wb 7T/M6X30 11 M6X30 7T
19 |0000621-00000 METAL, LIFT 2102
20 |V7600C-00018 JY=R=97L/Ch8 PT1/8 2|2 PT1/8,C&l90°
21 |VK710-0112-040 770V Kb TT/M12X40 4|4 M12X40 7T
22 [v40126-00120 SW/M12 4|4 M12
23 |V39026-00120 779Y" b/ M12 4|4 M12
24 (0073770 ARM COMP/SUBCHANGE | 1| 1
25 [v58010-050030 A7 YE Y/5X30 1] P5X30
26 |007175A BASE COMP/CONTROL HST | 1 | 1
27 |V20046-10130 nyhy# bk 9T 8.8T/M10X130 | 2 | 2 M10X130
28 [Vv39026-00100 779¥"+9b/M10 2102 M10
29 [007176A ARM COMP/TRANION 1] 1
30 |V58010-05036 A7 UYL Y /5X36 1] 1 P5X36
31 |007084A ARM COMP/ADJUSTER N 1] 1
32 [V70416-00120 Ch'4bA7 '9/8-12 11 S-12
33 [0000628-01A00 ARM COMP ,NEUTRAL | 1] 1
34 (0092190 COLLAR,13X25X1.6 11
35 [V70416-00120 Ch'4br7 '9/8-12 11 S-12




No.7 F3YA3yYavER

. 40
(2
. 37
% 33
38
=/ I N
= \<
'/?i 3
0
Zh.r’ 0
11
6 %5
A [SD1123DK3
B [SD1119DM3
2 =
2 s 8w s & B & W PR Rl aman | me | B %
Key No Item No Item name T wp Application Standard Remarks
36 |V20026-10050 Oyh& ILh/M10X50 1(1 M10X50
37 |V39026-00100 770Y"F9b/M10 111 M10
38 (0092200 COLLAR,10X18X3 111
39 [V60015-06000 R.B.B/6000LLU 111 6000LLU
40 (0092180 SPRING HE 82 111
41 |007100A ROD/L/10X102 111
42 |V41316-00100 E7% "% /M10 1] 1 M10
43 |V53016-00100 TYNEV/AE10 111 10
44 |V39026-00100 779¥"+yb/M10 212 M10
45 1V72010—00460 oy 111 P-46
46 |V36026-00100 IN4RY=AY5775Y b/ M10 111 M10




No.8 EhHImZEES

A [SD1123DK3
B [SD1119DM3
Ls oz 3 =3

2% a8 & 8 % B & ¥ fEHER s amsn | mos | o o=
K§’7 Item No Item name y 2 Application Standard Remarks
ey No AlB R/P

1 |0000641-00000 PULLEY,VB175 11

2 0093010 IVY VT =% 11

3 [0000642-00000 £—/7X7X25 1)1 TX7X25 Wi

4 [VK710-0108-016 750V K b TT/M8X16 1)1 M8X16 7T

5 0113180 Ny 111

6 [Vv60115-06205 RB.B/6205LLU 1)1 6205LLU

7 |VK710-0108-020 770V K b 7T/M8X20 3|3 M8X20 7T

8 [0072990 BRACKET COMP/FRONT | 1 | 1

9 |VK710-0110-020 770V K Ibb 7T/M10X20 2|2 M10X20 7T

10 |007300A ARM COMP/TENSION 1] 1

11 |V63000-00700 PULLEY/TENSION/70TB1LL 1 1

12 [V70416-00150 Ch'abA7 ¥'9/S-15 1)1 S-15

13 |V41316-00140 Y h A/ M14 11 M14

14 [Vv50016-2525 7YEY/2.5X25 111 2.5%25

16 0073060 SPRING/HE120 11

17 [0073210 ROD/TENSION/10 11

18 [Vv39026-00100 779¥"Tyh/M10 2|2 M10

20 |0000647-00000 CASE,COUNTER ASSY 11 Q#F YL [0.2)vk0
21 |VK710-0110-030 750Y K bk TT/M10X30 4|4 M10X30 7T

22 |0000648-00000 £—/7X7X70 1)1 7X7X70 AL

23 (0072850 PULLEY V2/B89/B120 11

24 |V20136-08020 25 4Ry Lk TT/M8X20 212 M8X20 7T

26 |0000651-01AQ0 WASHER/25X50X2.3 11

27 |V9600-151500 }347°yv1/BM1515FB 202

28 |007020C ARM COMP/TENSION 1] 1

29 [Vv63000-00700 PULLEY/TENSION/70TB1LL 1 1

30 |V70416-00150 Ch'abA7 ¥'9/S-15 1)1 S-15

31 |V9610-151523 N34YN Y%7 9Y1/BM1515F23FB 212

32 (0070160 PIN COMP TENSION 11

33 [V41316-00140 Y h A/ M14 11 M14

34 |VK710-0108-025 770 K b TT/M8X25 2|2 M8X25 7T




No. 8 BhAhEEE

A [SD1123DK3
B[SD1119DM3
s 3 =3

2 a8 ® = % B & ¥ BRER e amen | e | w =

K i Item No Item name 2 Application Standard Remarks

ey No AlB R/P

36 |V53016-00140 WINEY/AE 14 1)1 14

37 [007331A GUIDE BELT 1] 1

38 |VK710-0108-025 77UV b TT/M8X25 1] 1 M8X25 7T

39 0074470 COVER COMP/FAN 111

40 [VK710-0108-020 77U bk 7T/M8X20 3(3 M8X20 7T

41 |007408A BRACKET/WIRE 1] 1

42 0070980 GUIDE COMP/BELT HST | 1 | 1

43 |VK710-0108-020 750K b 7T/M8X20 2|2 M8X20 7T

44 |V39026-00080 779Y Tyb/M8 1)1 M8

46 |H34-4132 Fry7° 1] 1 TR B

46 [BV-119 97’ 1)1 NE B




No. 9

i E (BT

A [SD1123DK3
B|SD1119DM3
T 3 B

2l 58 ® s % B & ¥ BRAE Rl amen | an | B =
K i Item No Item name f Application Standard Remarks
ey No Al B R/P

1 [oo70680 PUMP , PACKAGE K5L-32-89-0( 1 | 1 BEALT-37  |23-13& T

2 |1S3256-401-008-0 FIoy ¥ 04— 101 5X5X20%%

3 [0220310 440" Vb /250 1] 1

4 0072860 PULLEY COMP/VB94 1] 1

5 |V-FW-0702532 79Y4-/TX25X3. 2 111

6 |VK710-0106-016 755Y° K bh TT/M6X16 1 (1 M6X16 7T

7 |007304A BRACKET COMP/TENSION 11

8 [VK710-0110-020 750Y° & hb TT/M10X20 2|2 M10X20 7T

9 0301320 T AR IME YR T 212 PT1/4XPF3/8

10 [0072920 HOSE PRESSURE/700 1)1 3/8

11 [0072930 HOSE PRESSURE/780 1)1 3/8

12 |0000665-00000 Wwka=-AN AT 1] 1

13 |007058A BASE VALVE 1] 1

14 |VK710-0108-016 759Y° K bh TT/M8X16 6|6 M8X16 7T

15 |V39026-00080 735" +yb/M8 3|3 M8

16 [0092560 TV R8T M /1071-9 111 3/8

17 |0000667-00000 7Y 4477 ) 45° TN UES45G03G0] 1 1 3/8

18 [8610-03-09-0 7Y 4247 )b 45° TNk 4 14 1/4

19 |0070240 HOSE , PRESSURE / 1100 1 1 1/4

20 (0070230 HOSE , PRESSURE / 1140 1 1 1/4

21 (0070220 HOSE , PRESSURE / 1550 212 1/4

22 |8608-03-37-000 79K 9) U5 (D 60) 1] 1 ®60X110st

23 (0211480 75774 S B hYE 7/11044 2|2 1/4

24 (0070280 PIN 16x115 1] 1

25 |V41316-00160 E74" h° %/M16 44 M16

26 |V50015-40030 7Yt v/4X30 2| 2 4X30

27 |V53016—00120 WNEY (3E12) 2|2 FEUM 2

28 0070270 COLLER 16x18 2|2

29 (0070100 CYLINDER ASSY/40/65 1 1 D 40X64st

30 (0096150 PIN/12x70x63x3.0 1 1 L=77

31 |0092610 NIy 11 L=112

32 (0070300 COLLER 12x20 1] 1 L=32

33 0070290 COLLER 12x10 1] 1 L=15




No.9 jHIE/ESHER

A [SD1123DK3
B|SD1119DM3
N 3 B

2l 58 ® s % B & ¥ BRAER s amen| ae | B =

i Item No Item name f Application Standard Remarks

Key No Al B R/P

34 |V41316-00120 Y R/ M12 4|4 M12

35 [V50015—30020 e (3x20) 2|2 3X20

36 |0092590 W YUVATE Y 1] 1

38 |K52-30517 Fry7 11

39 [VK710-0108-020 7559° & bb TT/M8X20 2|2 M8 x 20 7T

44 [0073050 ARM COMP/TENSION 11

45 |V9600-121500 M 347" y¥1/BM1215FB 2|2

46 |V41316-00120 £ h 4/M12 1] 1 M12

47 |V50016-35030 7Yt v/3. 5X30 1] 3.5x 30

48 |V63000-00700 PULLEY/TENSION/70TB1LL 111

49 [V70416-00150 Ch™ 447 V" 5/S-15 11 S-15

50 |0073060 SPRING/HE120 1] 1

53 (0073210 ROD/TENSION/10 111

54 |V39026-00100 735" +yb/M10 2| 2 M10




No.10 41Z=&F

28
A |SD1123DK3
B [SD1119DM3
N 3 B
2l 58 ® s % B & ¥ BRAE Rl amen| an | B =
i Item No Item name f Application Standard Remarks
Key No Al B R/P
1 |007303B BASE COMP/L 111
2 |VK710-0108-020 7599 K Wb TT/M8X20 414 M8X20 7T
3 [007218C BASE COMP/RD 111
4 [VK710-0108-020 750Y° K bh TT/M8X20 3|3 M8X20 7T
7 |0001438-00000 ROD 1] 1
8 [V41316-00080 E7% " %/M8 111 M8
9 |V53116-00080 M ARFy7 £ /30 8 111 IEUES
10 |8636-07-48-0 7’794 414
11 [0001317-00000 ayh e~ 1(1
12 10093860 TN % 2|2
13 |V20036-06012 nyhhE Wb TT/M6X12 212 M6x12 7T
14 [8619-06-13-0 13h%H'7(630) 1]1
16 |VK710-0108-020 750Y° K bh TT/M8X20 2|2 M8X20 7T
17 10073220 COVER GOMP/PULLEY 111
18 |VK710-0108-020 7509 Wb TT/M8X20 2|2 M8 x 20 7T
19 0072030 PLATE/1/720X22 11
20 |0071940 COVER FRONT COMP A | 1| 1
21 |VK710-0108-016 Fi' Lk M8X 16 7T 6|6 M8 X 16 7T
22 |0001343-00000 COVER FRONT COMPC | 1 [ 1
23 [VK710-0108-016 Fi' Lk M8X 16 7T 9|9 M8 X 16 7T
24 |0001207-01B00 COVEREXHAUST PIPE 1] 1
25 |VK710-0108-016 Fi' Lk M8X 16 7T 414 M8 X 16 7T
26 [007193A COVER COMP SIDE 2|2 23-88%
28 [0001319-00000 [l LY =N 44
29 10072530 LATCH COMP 44 RHLNo31&E
30 |V39026-00060 779¥ "9k M6 8|8 M6
31 10092670 SPRING/HE42 41 4




No.10 41Z=&F

28
A |SD1123DK3
B [SD1119DM3
N =
A a8 ® 8 % B & W BB Rl amen| an | @ =
Key-ﬁo Item No Item name 2 Application Standard Remarks
AlB R/P
32 |007197A COVER COMP SIDE/S/L | 1| 1
33 |007198A COVER COMP SIDE/S/R | 1| 1
34 [V21026-08016 ay” 4ayhsE vh P3/M8X16 4|4 M8X16
35 |0001527-00000 SPACER 2|2
36 |007190B COVER COMP/TOP 1(1 23-148E
37 |V39026-00080 739Y" Ty h/M8 414 M8
38 [8714-09-02-0A YRy Ok (SG—32A) 111
39 |0001218-00000 PROTECTOR/970 1)1
40 [8633-07-83-0A AN -A7— 11
41 |VK710-0108-016 750Y "1 bk TT/M8x16 2|2 M8X16 7T
42 |V39026-00080 779¥"Tyb/M8 11 M8
43 |0001431-00000 792" L/F-0018 2|2
44 |V11016-04020 AT 339" /MAX20 202 M4X20
45 [V40126-00040 SW/N4 2|2 M4
46 |V38026-00040 NUT U/M4 2|2 M4
47 |0001277-00000 MOLTPLANE, 40X60X510 1)1
48 10071020 PLATE RUBBER 15x50 44
50 (0072360 BOX COMP/TOOL 11
51 |VK710-0108-016 730Y° K bb TT/MBX16 212 M8Xx16 7T
52 [007256A BASE COMP/FUEL 11
53 |VK710-0108-020 735Y° K bb TT/M8X20 1)1 M8X20 7T
54 (0072570 STOPPER/FUEL 11
55 [VK710-0108-020 770Y 1 b TT/M8X20 2|2 M8X20 7T
56 |V41316-00080 E5%h’ 4/ M8 202 M8
57 |V41516-00080 #5310 #/M8H 2|2 M8
58 |V35026-00080 IN4RY-AyH 9/ M8 2|2 M8
59 10093570 NN 2|2
60 (0072510 RUBBER/10X320X01 2|2
61 (0071530 TR —PA 1
62 (0071540 T-LHR—bB 1
63 [V20036-06020 AyAYE W/ M6x20 2 M6X20
64 |V35026-00060 N 4RY-AyH 9/ M6 2 M6




No. 11

BAER

A |SD1123DK3
B [SD1119DM3
T 3 B

2l 58 ® s % B & ¥ BRER s amen| ae | B =
K i Item No Item name f Application Standard Remarks
ey No Al B R/P

1 [007369B BASE COMP/CONTROL | 1| 1

2 0074410 PANEL COMP 1] 1

3 0073360 GUARD COMP/UPPER 1] 1

4 0073680 PANEL COMP/REAR/D 1] 1

5 0073090 STAY L/BASE 1] 1

6 |VK710-0108-020 730K bk TT/M8X20 5[5 M8 % 20 7T

7 0073350 HANDLE COMP 1] 1

8 |VK710-0108-020 735K bk 7T/M8X20 44 M8 % 20 7T

9 10070720 )97 1165-0-0-030-02 =71 3 | 3

10 0092210 £7YA"yH8X18) 212

11 |[v41316-00080 £ h4/M8 212 M8

12 |v53116-00080 RN ARTYIEV/8 212 [EAdX:]

13 0073370 ARM 1] 1

15 [v41316-00080 £ h 4/M8 212 M8

16 [Vv53116-00800 RN ARTYIE Y/ 212 [EAdX:]

17 |0000676-00000 SPRING , HE 83 1)1

18 |007049A CLUTCH BRAKE COMP 1)1

19 0070710 PIN 12/148 1] 1

20 |Vv41316-00120 ESH N R M12 202 M12

21 |V53016-00120 WNEY (FE12) 2|2 BETN12

22 0070430 SPRING HES0 1] 1

23 0070570 LEVER COMP 1] 1

24 0070470 COLLER 85/6 2|2

25 [VK710-0108-020 735K bk 7T/M8X20 2|2 M8 % 20 7T

26 |007050A JOINT COMP/124 1] 1

27 |Vv41316-00100 E5% N4 M10 202 M10

28 |V53116-00100 AT ARFYIEV/10 2|2 IET10

29 |0093640 vy A8l 2|2

30 [0001233-00000 COLLAR 7X19X20 1)1

31 |V11210-60030 #33%Y°/M6X30 1)1 M6 x 30

32 |V39026-00060 735 F9b/ M6 1] 1 M6

34 0070450 PLATE COMP SWITCH 1] 1




No. 11 124EEp

A |SD1123DK3
B [SD1119DM3
T 3 B

2 58 8 8 % B & ¥ PR R nlamen | me | w o=

Key No Item No Item name T wp Application Standard Remarks

35 |Vv39026-00060 NUT FLANGE M6 2|2 M6

36 |VK110-0108-020 770Y" K b TT/M8X20 44 M8 % 20 7T

37 |0070750 LEVER COMP THROTTLE 1)1

38 |FM-501-08B APV 202

39 |Vv41616-00060 #I1NF/M6L 2|2 M6

40 |VK710-0106-030 772Y" K b TT/M6X30 2|2 M6 X 30 7T

41 10211330 MEZ W 6|6

42 |V36026-00060 A4AY-Ay9770Y F9b/ M6 2|2 M6

43 0070760 PLATE 1 16/41 1] 1

44 10070770 COLLAR THROTTLE 11

45 |0093790 L —=%" 1)1

46 (0072010 GUIDE/HST LEVER 1] 1

47 |V39026-00060 779¥" 9k M6 8|8 M6

48 |VK710-0108-020 770Y" K b TT/M8X20 2|2 M8 % 20 7T

49 0074420 VISOR MONITOR/D3 1] 1

50 |0001322-00000 7yvaA’yh (4A41-K-9-585-VA) | 4 | 4

51 [0001067-04D00 LOCK COMP,HOLE 11

52 [VK110-0108-016 Fik'ILh M8x 16 2|2 M8 X 16

53 (0093710 LOCK,HOOK 1] 1

54 (0093720 ¥4 1] 1

55 [VK710-0106-020 770Y" K b TT/M6X20 1] 1 M6 X 20 7T

56 [V39026-00060 772Y"Tyb/M6 1] 1 M6

57 (0093730 Hh5—/06X08X07 1] 1

58 0093740 A7YvY 1)1

59 (0092640 LOCK/ARROW 1] 1

60 [V39026-00100 779¥"Tyh/M10 212 M10

61 |8635-09-19-0 YOXIVNCZ S]] 11

62 [V11210-60016 #3329 (M6x16) 11 M6 X 16

63 |V39026-00060 779Y 19k M6 1]1 M6

64 [v41316—00060 WASHER , 7 x 16 x 1.0 11

65 |0093620 a3k 11

66 [0093630 tybt™y/J5122-50635 1)1

67 [V41316-00060 £ "h" 4/M6 2|2 M6

68 |V53116-00060 AT ARFYIE /36 2|2 IE1L6




No. 11

BRAEED

A |SD1123DK3
B|SD1119DM3
g 3 A
2l 58 ® s % B & ¥ BRAE Rl amen| an | B =
i Item No Item name f Application Standard Remarks
Key No AlB R/P
69 0073100 STAY R/BASE 1 (1
70 [VK710-0108-020 770V K b 7T/M8X20 515 M8 X 20 7T
71 10073130 COVER/LIGHT 1 (1
72 |V21026-06016 IN4AYhIF L P3/MEX16 2 (2 M6 X 16
73 10071030 PLATE RUBBER 20X25 2|2




No.12 {R{EER

A [SD1123DK3
B [SD1119DM3
2T =X

M 2B & =2 ROE & B FRE R amsn| mw | B >
K - Item No Item name y t Application Standard Remarks
ey No AlB R/P

1 [0070530 ARM CLUTCH COMP 1]1

2 10092680-01 Y onth /120 1)1

3 (0092210 £3YA" v 18X18 212

4 |V41316-00080 E5Yh" 4 /M8 2|2 M8

5 |V53116-00080 AT ARTYTE /8 212 FEU8

6 |0000680-00000 CABLE COMP, DRIVE 1)1

7 |0000681-00000 A7y, HEG4 1)1

8 [8641-08-43-0 F1-7" (P 3IxDP6xL15) 6|6

9 10211380 Ly sath” 1] 1

10 |0093690 Y ey 212

11 {0211330 ¥ hautyIy 212

12 |V41316-00060 E5% 4" 4/M6 212 M6

13 |V53116-00060 AN AAFYI L U/3ET 6 202 FEU6

14 {0070610 CABLE COMP BRAKE 1)1

15 {0000683-00000 A7Yv4", HE61 1]1

16 0092870 oyh L/8X256 1] 1

17 |0073390 SPRING/HC130 1] 1

18 |V38026-00080 Uty /M8 1] 1 M8

19 [V41316-00080 E3% 5" 4/M8 5[5 M8

20 |V53116-00080 b A2ty7°E V/3E 8 1] 1 FEU8

21 (0072800 COLLAR/14/40 1] 1

22 (0092890 7L—% ASSY 11

23 |007046A PIN SLIDER 111

24 |V-YW-0851820 7yy4-/8. 5X18X2 1(1

25 |V53116-00080 b A2ty7° B V/3E 8 1]1 FEU8

26 (0096520 PACKING/BRAKE 1)1

27 [007254A PLATE/U 1] 1

28 [007041A PIN COMP 15/139 1] 1

29 |VK710-0108-016 770Y° K bk TT/M8X16 11 M8 x 16 7T
30 (0070520 SPRING HE91 1]1

31 |V41316-00100 £ H4/M10 202 M10

32 |V50016-25020 7Yt v/2. 5X20 202 2.5X20
33 [V70416-00140 CHAAD D9/s5-14 1)1 BhFAS-14
34 |VK710-0106-016 779Y° K bk TT/M6X16 2|2 M6 % 16 7T
35 |V39026-00060 779¥ T9b/M6 212 M6




No.12 {R{EER

A |SD1123DK3
B [SD1119DM3
2T 3 L=
2 a8 = s R OE & W ERE R amen| e | B
Keyﬁ) Item No Item name T 1/& Application Standard Remarks
R/P
STOPPER BRAKE 1[4

36 |007055A




~

26

No. 13 24EEp

. 39\}\

- ,/’0
T o
13%\ 1823é)

A |SD1123DK3
B|SD1119DM3
N s 3 5
2 58 8 8 % B & ¥ PR R slamen | me | W o=
Key No Item No Item name Application Standard Remarks
AlB R/P

1 [0070540 LEVER COMP HST 111

2 |[3650-213-003-0 F1oY LN -z%") 111 @2

3 0092770 /K Wb /20X66 111

4 10092780 h7—/22X27X6 2|2

5 |V60018-CS204 R.B.B/CS204LLU 111 CS204LLU

6 |Vv38026-00200 UFvbk/M20 111 M20

7 |009279A PLATE/L/102X110 2|2

8 |0092800 h7—-/9X16X48 2|2

9 |V20636-08070 N aRYHIER WL Ny TT/MBXT0 | 2 | 2 M8X70 7T

10 [V39026-00080 770 9/ M8 22 M8

11 [VK710-0108-025 770Y K WAIT/M8X25 414 M8X25 7T

12 [V39026-00080 770 Fyb /M8 4 (4 M8

13 |0092810 /K Wb/ 12X56 111

14 (0092190 h7—-/13X25X1.6 2|2

15 [Vv38026-00120 Utyb/M12 111 M12

16 [0092830 BAR/HST 22X205 111 RHLNOATED

17 [Vv96001-22000 F347°91/BM1220 111 BM1220FB

18 [V70416-00140 Ch4hA7 ¥'9/S-14 111 S-14

19 (0092840 $h7-/20X35X3.2 2|2

20 |0071570 CASE COMP BRAKE 111

21 |V96002-01000 F347°91/BM2010 111 BM2010FB

22 |VK710-0108-025 770V K Ibh TT/M8X25 313 M8X25 7T

23 |V70416-00200 Ch'4h#7 ¥'9/5-20 22 S-20

24 (0092860 ARM COMP HST 111

25 |V20036-08016 aOyhyR bk 7T/M8X16 111 M8X16 7T

26 (0092760 PIN COMP,CHANGE 111

28 |V38026-00120 Utyb/M12 111 M12

29 |0000742-00C00 HSTLIN'=7"5%9FCOMP 111 RHLNO30ED

30 [V9610-121020 MI4YNIET9Y2/BMI210F20FB | 2 | 2

31 |V69313-00100 )UK =I/SQ10RS 111

32 |V69413-00100 )UK =/SQL10RS 111

33 |0000743-00000 7V ¥ AMOYFN COMP.~10X225 111

34 |V30026-00100 I 4RyhsFyb/M10 111 M10

35 |Vv30820-00100 I8 4ayhsFyk E471)/M10 111 M10(E+Y)




No. 13 24EEp

15 49
L 40
3/@’;’)\\\ 39\3}& P /42
o N A
13#»/18/0/0 . PRy, | 43
AN 19 d 19 N . =
208 Py g

o

-

26

A |SD1123DK3
B|SD1119DM3
g 3 A

2l 58 ® s % B & ¥ BRAE Rl amen| an | B =

i Item No Item name f Application Standard Remarks

Key Ni

ey No AlB R/P

36 |V36026-00100 IN4RY=-AY9775Y Fyb/M10 2|2 M10

37 |0000744-00000 vk, U.~10X88 111

38 |V41316-00100 E5%h 2 /M10 2|2 M10

39 |Vv53016-00100 YINEY/10 2|2 FEUE10

40 [007044A ARM COMP/CONTROL HST | 1 | 1

41 10000746-00000 PIN,12X142 111

42 |Vv41316-00120 E7% N % 2|2 M12

43 |Vv53016-00120 WINEY/AE2 2|2 FEUE12

44 |V69313-00100 )UK =I/SQ10RS 111

45 |V69413-00100 )UK =I/SQL10RS 111

46 |0000747-00000 7Y% AbAYN./10X153 COMP 111

47 |V30126-00100 I 4RyhsFyb/M10 111 M10

49 |V36026-00100 IN4RY=-AYI775Y Fyb/M10 2|2 M10

50 (0092180 SPRING,HE 82 111

51 [Vv40126-00100 SW/M10 212 M10

52 [Vv40126-00100 SW/M10 111 M10




No. 14 {R{EHER

A [SD1123DK3
B [SD1119DM3
2T =X

Sl a8 o® = B & W faB %l ams mow | E
K - Item No Item name y t Application Standard Remarks
ey No AlB R/P

1 [0000748-00A00 LEVER COMP,SIDE(L) 1)1

2 |0000749-00A00 LEVER COMP,SIDE(R) 1)1

3 [0092730 939FLN—=%") 22 &2

4 |8633-08-37-0A Y HYHANI79F) 11

5 |V41316-00140 E7%h 4/ M14 212 M14

6 |V53016-00100 TINEY 212 FEUA0

7 10071310 SPRING/HE 70 212

8 |0000936-00000 CABLE COMP/SIDE/L 212

9 [Vv41316-00060 E74"h" %/ M6 202 M6

10 [Vv53116-00060 RN AZFYTE /6 2|2 FEUN6

11 [8600-08-25-01 a7Ybn— 1)1

12 |v39026-00100 779 Fyb/M10 1)1 M10

13 0211520 9Y97°/410-/10 11 &

14 |0074790 LEVER COMP/WORK 1)1

15 |0070510 JOINT COMP/172 1]1

16 |v41316-00100 EF4"h 4/M10 202 M10

17 |Vv53116-00100 RN ARFYTEV/10 202 FELN10

18 0092720 T)y7 /LUy /12 1] 1 =R

19 [8633-08-42-0 L OVR7 v NOZEL D) 11

20 |0092680-02 £5YA'yh8X18 2|2

21 |V41316-00080 E74"h 4/M8 202 M8

22 |Vv53116-00080 RN ARTYTE /A8 212 FETR8

24 |0000691-01A00 CABLE COMP/WORK 1)1

25 0093420 TUyavk Ibh/M16X80 1]1

26 |V30026-00080 Ayhyt+yk/M8 1(1 N4 A FyM8

27 (0093430 CASE SPRING 1)1

28 |0000694-00000 SPRING , HC 57 1)1

29 (0093440 7L—b/1/37X39 1] 1

30 [Vv38026-00160 Utyb/M16 1]1 M16

31 (0093450 YAk 1]1 ¢ 10X20

32 |V41316-00100 EF4"h 4/M10 11 M10

33 |V53116-00100 RN ARTYTEV/AE0 11 FELN10

34 (0092710 Va=YA7)y 11

35 [Vv41316-00100 E34"h %/M10 212 M10




No. 14 {R{EHER

A [SD1123DK3
B|SD1119DM3
2T =X

Sl a8 o® = B & W faB %l ams mow | E

K - Item No Item name y t Application Standard Remarks

ey No AlB R/P

36 |V50016-20020 JYE'V/2.0X20 22 2X20

37 [0221410 h3- 202

40 |007038B CAM COMP 1]1

41 (V2110-001510 F4LA#80750Y79Y1/80F-1510 212

42 |007042C PIN COMP 15/124 11

43 (0070400 ARM COMP 1] 1

44 |v60018-06000 R.B.B/6000LLU 11

45 |Vv39026-00100 7397 Fyb/M10 1]1 M10

46 |V20036-10025 Ayhyk b 7T/M10x25 11 M10x25 7T

47 |Vv41316-00100 E74"h 4/M10 202 M10

48 |Vv53116-00100 RN ARFYTEV/10 11 FELN10

49 (0070390 ADJUSTER COMP 1)1

50 |VK710-0110-020 770Y Kbk 7T/M10x20 101 M10x 20 7T

51 |VK710-0108-020 770V K Wk TT/M8X20 11 M8 x 20 7T

52 [Vv9610-101518 }347°y2/BM1015F18FB 1 1

53 [0074110 CABLE/RELEASE/1990 11

54 (0074350 BRACKET/SWITCH 11

55 |VK710-0106-016 7707 KWk TT/M6X16 2|2 M6 X 16 7T

56 [0074380 BASE COMP/SWITCH 11

57 |VK710-0108-020 770V K Wk TT/M8X20 2|2 M8 x 20 7T

58 (0074330 LEVER COMP/RELEASE | 1 | 1

59 [0074400 COLLAR/9X14X5 11

60 |VK710-01080-025 7707 Kbk TT/M8X25 1]1 M8 X 25 7T

61 |V41316-00080 E74"h 4/M8 202 M8

62 [Vv50016-20020 7E"v/2.0X20 202 2% 20




No. 18 IVY" yA{KER ()% 4D1105)

11 10 1
e 12
14 ¥~/

13
N ; i

Q
16M

AN =R N
QL M~ g o
15 T v 2 .

3
28
[ ATSD1123DK3
T 3 =

2 a8 ® 8 & B & ¥ P RE R s amen | Ak | B %
Key’ﬁ_o Item No Item name A wr Application Standard Remarks

1 * ENGINE 1 4K 5D 1105, 22.8PS

2 |V20336-10030 B aRyhoE b 8 M10X30(P=1.25)7T | $fi

3 |V20336-10025 an sayhoR b 8 M10X25(P=1.257T |41 B

4 |Vv40126-00100 SW/M10 16 M10

5 10001335-00000 FILTER HOLDER 1

6 |VK710-0108-025 770V K Wb TT/M8x25 2 M8X25 7T

7 |VK710-0106-016 750V K Ik 7T/M6x16 2 M6X16 7T

8 |V20036-08060 ayhYR Wk 7T/M8x60 1 M8X60 7T

9 |0001522-00000 BRACKET WIRE/23K 1

10 0094940 $94unty 1

11 |V71010-00040 Eh'4br7/E-4 1 E-4

12 [V11016-04012 WUARY/MAX 12 1 M4X12

13 |V00000-06025 7Y v AMRYY 2~ 1 FyMt

14 |V39026-00060 779Y "9k /M6 1 M6

15 |007255A PULLEY VB121/B144/D1105 1

16 [VK710-0110-025 770V K b TT/M10x25 4 M10X25 7T

17 |0001398-00000 BASE COMP GUIDE BELT | 1

18 [VK710-0110-025 770V K b TT/M10x25 2 M10X25 7T

19 |V20336-10025 an sayhoR b 4 M10X25(P=1.25)7T |41 B

21 |009296A GUIDE/BELT 2

22 10073840 BASE COMP/FUEL PUMP 1

23 |VK710-0108-025 77V K Wb TT/M8x25 2 M8X25

24 |RC601-5135-0 wV7', TyU(72-10) 1 YIRS

25 |15224-4301-0 72T 74V Ty 1 Yy yitES |

26 |V81740-00510 VA'ILR/ LB 051 A=n—=T=)h | 3 LB-51(AG-6) |A—n"—2'—=ILF1000

27 |V81740-00400 VAN LB 040 A-n"-T—k | 1 LB-40(AG-6) [A—n"-2"—)L}"1000)

28 |V81740-00360 VA'ILE/ LB 036 A—n—=1=)h | 1 LB-36(AG-6) |A—n"—2'-ILF1000

29 |8714-07-10-0 1-MAH1 2




No.19  Iv¥ YJEiDEE (9% 5D1105)
>

[ ATSD1123DK3
T 3 =

Rl 58 ® 8 8 B & B BRBE R s amen | mae | w o=
Kgﬁ Item No Item name y 1 Application Standard Remarks
ey No A R/P

1 |0001193-01A00 BASE COMP ENGINE/L 1

2 |0001197-01A00 BASE COMP ENGINE/R 1

3 (0073820 BRACKET COMP/RADIATOR | 1

4 |VK710-0110-030 759Y K bk 7T/M10x30 4 M10X30 7T

5 |0001517-00000 Tyvay AEL 8

7 |8714-01-30-0A 4v97'39k 1

8 |V39026-00080 779Y" b/ M8 2 M8

9 |VK710-0108-016 73V K Wb TT/M8x16 2 M8X16 7T

10 |8714-01-31-0 AUHAT L 1

11 |0001285-00A00 BRACKET COMP CLEANER | 1

12 |FSR1100D-7-7-0 FTTLA) 1

13 |FSR1100D-7-6-0 P)=FHAFINY 1

14 |FSR1100D-7-8-0 K32 L(B) 1

15 |VK710-0108-025 7707 K Ik TT/M8X25 2 M8x25 7T

16 |VK710-0108-025 759V K bk 7T/M8x25 2 M8X25 7T

17 |V39026-00080 779Y b/ M8 2 M8

18 |0001426-00000 PROTECTOR/170 1

21 [0071360 CABLE THROTTLE/1350 | 1

22 [0001122-00000 HOSE FUEL/250 2 A ~7404, IVY VRY ~40

23 {0001420-00000 HOSE FUEL/550(8) 1 WHEF ~7V8

24 (0001421-00000 HOSE FUEL/180(8) 1 HYT ~ AV Ty

25 [0001419-00000 73-INA-N70-N477/525 | 1 L=525

26 |0001418-00000 HOSE FUEL/220(8) 1 L=220 TN~k

27 (0001310-00000 NUN 4 J9318-88115

28 |0000984-00000-A G 14 94%H507° 4

29 (0071890 HOSE CONNECTOR 8X6 | 1 ©10, HO4

30 (0071880 HOSE CONNECTOR 6X4 | 1 8, HP3

31 [0001290-00000 PIPE/TAIL 1

32 |8635-07-36-0 9507 (P 41) 1

33 [0072580 SEPARATOR HEAT/R/23 | 1

34 |0072590 SEPARATOR COMP/HEAT/L/23 | 1




*

VD& (9% 5D1105)
-

No19 1%

- ~
INS
1 ) 36
[18-4] g

| A|SD1123DK3
PN 3 L=

24l a8 = s BB & W AR ER el amsn | me | w0
K i Item No Item name 1 Application Standard Remarks
ey No A R/P

36 0072900 GUIDE COMP RADIATOR/A 1

37 0072910 GUIDE COMP RADIATOR/B 1

38 |009306A TANK COMP FUEL 1

39 (0092450 754 PF1/4(0) 1 av::kiibopulkl

40 [Vv72010-00110 0Yyy'/P-11 292 1 P-11, 2f&

41 0093090 Th¥vy7 2

42 [V91000-00100 74%9771030 1

43 0093070 4uh%xy7 1

44 (0093080 71INRGY-Y 1

45 10073298 BRACKET COMP,/TANK 1

46 [VK710-0108-025 770K Wb TT/M8x25 4 M8X25 7T

47 0093540 #3" 2" 4 (6TX35X100) 4

48 (0070970 BAND TANK 2

49 |VK710-0110-025 730Y° K Wb TT/M10X25 4 M10X25 7T

50 0072610 BRACKET BATTERY 1

51 |8635-07-57-0A #3134 (6Tx35x100) 2

52 |VK710-0108-025 770K Wb 7T/M8x25 6 M8X25 7T

53 0074750 PLATE/SETTING/BATTERY 1

54 |0001142-00000 ROD SETTING BATTERY | 2

55 [V38026-00080 Utyb/M8 2 M8

56 [3560-201-015-0 Y9 9 % 2

57 |0001137-01A00 BRACKET BOX FUSE 1

58 |V39026-00080 750 F9h/M8 2 M8

59 I7-9)-F-, Tv¥ 1 YU ESR
60 ALyhN47 1 Ly yfiEs ]
61 NATWUN 2 YU &
62 H—A(4ULyh) 1 YU E S
63 [8600-08-65-0 7F74 1

64 (0073880 BASE COMP/HOSE/DRAIN 1

65 [VK710-0108-025 770%° K Wb TT/M8X25 2 M8 x 25 7T

66 (0093570 Ny 1




No22 ERFRHEG 1t W)

44

A [SD1123DK3
B|SD1119DM3
T 3 =
2 a8 ® 8 & B & ¥ AR ER el ansn | me | w0
i Item No Item name 1 Application Standard Remarks
Key No AlB R/P
1 |0071450 BRACKET COMP RELAY/D | 1| 1
2 |V39026-00080 779Y" b/ M8 2|2 M8
3 (0072760 LABEL RELAY/K 1
3 (0072770 LABEL RELAY/M 1
4 [0000981-00000-B *-219F 11 yutER& ]
5 |54611-4112-0 Aa—9249F%ey7" 1 VYU E &
6 |0000712-00000 FARLYF 11
7 [0093570 NN 42| 42
8 0094180 74¥ NN /140 717
9 [1342-402-006-0 D4¥nUh (250 )66F40y [ 5|5
10 [009321A LIN=ASSY/Y "2 SW-90 | 1 | 1
11 0093170 v7°/12V/10W ASSY 11 RHiLNo.12&E
12 [8600-07-85-001 N7 101 12V10W
13 |8641-07-14-0B T—AN—32 11
14 |V40126-00040 SW/M4 212 M4
15 |V38026-00040 Uty b/M4 2|2 M4
16 [0093160 FMPASSY/ £ Uvanky 2|2 RHLNo 78T
17 |8633-07-07-006 N7 (12V27W) 2|2 12V27W
18 0093230 wITI—AVF 1] 1
19 0090210 LAMP ASSY ORANGE 11
20 (0093140 T-47vEV7) 11
21 [V20026-05016 ayhyF Wk /M5X16 3(3 M5X16
22 |v40126-00050 SW/M5 3(3 M5
23 [v41316-00050 E5Y ' %/M5 3(3 M5
24 (0070040 AbB=HE-4AYIIEY 1]1 RHUNo25~ 288
25 (0070790 PIN 6x31 1)1
26 (0070130 COLLER 16/25/45 11
27 [V53116-00060 AN AAFY7TE V/3E6 2|2
28 |8714-07-10-0 I-FiI 3]3
29 * BATTERY, 80D26R 11 80D26R
30 [007140A CABLE/+ BATTERY/1680 1 1
31 [0071410 CABLE/- BATTERY/1300 11
32 (0070050 MONITOR ASSY 11 RHLNo33&E
33 [V96110-12002 N7 5[5 12V2W




No22

EXRRME (

a4

-

T 410

83
% < 7
84
w o BT
SN
15, Q) 6
11 10
82
ol 60
® a%;
63~ %
62
[
18 o 10
e % 69 68
71
72 >3
28
AN
Y 2D
K . v
9
A [SD1123DK3
B[SD1119DM3
T 3 =
2 a8 ® 8 & B & ¥ AR ER el ansn | me | w0
i Item No Item name 1 Application Standard Remarks
Key No AlB R/P
34 |V11016-04020 FA3%2Y/M4x20 4|4 M4X20
35 |V40126-00040 SW/M4 4|4 M4
36 |V30026-00040 ayhytyh/M4 4|4 M4
37 [V41316-00040 eI hA/M 4 414 M4
38 |0000720-01AQ0 E1-2 ' yJRASSY 1] 1 BHLNoII~MEL
39 [V729710-0000 E1-R R YIRRIK 1)1
40 [V729720-0000 74 1)1
41 |8633-07-05-004 10AE1-2" 3(3
42 |8633-07-05-005 20At1-2’ 3(3
43 |8633-07-05-006 30Ak1-R 22
44 (0072700 LABEL FUSE 1] 1
45 |VK710-0106-020 77UV b 7T/M6x20 2|2 M6X20
46 V39026-00060 750 Fyh/M6 2|2 M6
47 [007002B HARNESS SHOOTER 1] 1
48 [16A12-06001 Y 1 Y UtER |
49 (0093120 [ [ A 7 M B 11
50 |V11016-05008 AR /M5 X 8 5|5 M5X8
51 |V40126-00050 SW/M5 5|5 M5
52 0093340 443)b—1z9h 1] 1
53 (0093310 ya-4)b—1zyb 111
54 (0093320 YNYL=1Zyb 11
55 0093330 TAYIL—=1Zyh 1)1
56 0093400 1777 1] 1
57 |0093600 wYvah 5|8
58 |VK710-0106-020 770V b 7T/M6x20 1]4 M6X20 7T
59 |V35026-00060 Ih'4RY-AvHTyh/M6 6|9 M6
60 0070070 SWITCH ASSY 1] 1
61 |V11016-02316 %Y/ M2.3x16 212 M2.3x 16
62 |V30026-00023 ayho+yh/ M2.3 2|2 M2.3
63 |V40126-00023 SW /M2.3 2|2 M2.3
64 (007418B HARNESS MAIN/K 1
64 [007419A HARNESS MAIN/M 1
65 0093900 (=R RV 1)1 MUN-3RABAED G
66 0094040 IVY YRLYFN—%R 1
67 |007264A HARNESS STOPLIGHT/M 1




No22

BRRBEE T W)

a4

KO
ﬁ@f Vs <83 85

10

A [SD1123DK3
B[SD1119DM3
v 3 13

2 a8 & 8 & B & ¥ BRBE R s amen | mae | w o=
KE’? Item No Item name y 1 Application Standard Remarks
ey No AlB R/P

68 0200140 N 9h7 4" -ASSY 1{1

69 0093600 A 9vva A 1{1

70 [V20026-05030 nyhoE Ivh/M5X30 1{1 M5 x 30

71 [V41316-00050 E74 0" 4/M5 1{1 M5

72 [V38026-00050 Uty /M5 111 M5

73 0090200 SWITCH PUSH N/O 1{1

74 0073930 HORN ASSY (TG-1200) 1{1

75 |0093600 i 9yvah 2|2

76 [VK710-0106-020 7509 & Wb TT/M6X20 2|2 M6 % 20 7T

77 [V41316-00060 E7% 1" 4/M6 2|2 M6

78 |V38026-00060 Uty +/M6 2|2 M6

79 0074050 BRACKET COMP/HORN 1{1

80 |[VK710-0108-020 7309 K Wb TT/M8X20 2|2 M8 x 20 7T

81 0074040 SWITCH/HORN 1{1

82 0096180 SWITCH/ASSY 1[1

83 [V11016-030020 24y M3X20 2|2 M3 X 20

84 (V30026-00030 Ayhhtyb/M3 2|2 M3

85 [V40126-00030 SW/M3 22 M3

86 0090220 LAMP ASSY RED 1{1

87 0096850 HARNESS/JOINT LAMP 1(1

88 0096830 LAMP ASSY/12V/8W 1{1

89 0074460 HARNESS/HORN SW 1{1




	---総合メニュー
	---検索
	SD1123DK3,1119DM3パーツリスト
	部品表ご使用について
	部品表ご使用について２
	No.1　ｼｭｰﾀ部
	No.2　ｵｰｶﾞ部
	No.3　ｵｰｶﾞﾐｯｼｮﾝ部
	No.4　ｵｰｶﾞﾊｳｼﾞﾝｸﾞ部
	No.5　ﾛｰﾘﾝｸﾞﾊﾟｲﾌﾟｲﾝﾅ部
	No.6　ﾌﾚｰﾑ部
	No.7　ﾄﾗﾝｽﾐｯｼｮﾝ部
	No.8　動力伝達部
	No.9　油圧作動部
	No.10　外装部
	No.11　操作部
	No.12　操作部
	No.13　操作部
	No.14　操作部
	No.18　ｴﾝｼﾞﾝ本体部（ｸﾎﾞﾀD1105)
	No.19　ｴﾝｼﾞﾝ周辺部（ｸﾎﾞﾀD1105)
	No.22　電気系統部




